
Part No. 
PIÈCE No.
PARTE No.

Description  /  DÉSIGNATION  /  descripción
Quantity 
quantité
CANTIDAD

801159 UPRIGHT  /  MONTANT  /  montante 4
801160 RAIL  /  RAILS  /  CARRIL 6
801161 SPREADER  /  EPANDEUR  /  ESPARCIDOR 2
801162 EXTENSION SPREADER / EPANDEUR D'EXTENSION / EXTENSIÓN ESPARCIDOR 2
801163 FOOT  /  PIED  /  PIE 4
801165 1/4  X  1 5/8    BOLT  /  BOULON  /  TORNILLO 16
801166 1/4  X  2 1/2    BOLT  /  BOULON  /  TORNILLO 8
801178 1/4 in.  NUT   /  Écrou 1/4 po.  /  TUERCA 1/4 pu. 24

801178

801162

801165
801163801160

1



2

801165

801178

801160 801163

801162

801159

801161

801160

801166

801178


